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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Peak-to-Average Ratio Pass
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 _ _ _
35 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 _ o
3.7 Conducted Spurious Emission Pass
§96.41
§2.1051 _ _ o Under limit
4.4 06.41 Radiated Spurious Emission Pass 0.50 dB at
¥96. 10665.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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Report No. : FG200510001A

1 General Description

1.1 Product Feature of Equipment Under Test

This device is an LTE Class B CBSD.

It supports two cross-polarized antenna set that the transmitter outputs is a 90-degree phase-shifted

replica of the other and the phase centers of the two antennas are co-located.

Antenna 1 and Antenna 2 always transmit on the same radio carrier frequency Fa.

Antenna 3 and Antenna 4 always transmit on the same radio carrier frequency Fb.

Ant. 1 and Ant. 3 are horizontal polarized and Ant. 2 and Ant. 4 are vertical polarized.

These two radio carrier frequencies, Fa and Fb, do not overlap to each other.

Product Specification subjective to this standard

Antenna Type

<Ant.
<Ant.
<Ant.
<Ant.

1>:
2>:
3>:
4>:

Internal BeamFlex Antenna
Internal BeamFlex Antenna
Internal BeamFlex Antenna
Internal BeamFlex Antenna

Antenna Gain, polarity

<Ant.
<Ant.
<Ant.
<Ant.

1>:
2>:
3>:
4>:

13dBi, H
13dBi, V
13dBi, H
13dBi, V

Remark: The above specification is declared by manufacturer.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site

SPORTON INTERNATIONAL (USA) INC.

Test Site Location

1175 Montague Expressway, Milpitas, CA 95035

TEL: (408) 904-3300

Sporton Site No.

Test Site No.
THO1-CA 03CHO02-CA
Test Engineer Peter and Kaying Xiong Peter Liao
Temperature (°C) 21~25 20~23
Relative Humidity (%) 42~53 56~63
TEL : 408 9043300 Page Number ;5 0of 21
Issue Date : Dec. 20, 2022

Report Version 1 03




samonas. FCC RADIO TEST REPORT Report No. : FG200510001A

1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 662911 D02 MIMO with Cross Polarized Antenna v01

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 408 9043300 Page Number 16 of 21

Issue Date : Dec. 20, 2022
Report Version 1 03



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane)

were recorded in this report.

Bandwidth (MHz) Modulation RB Test Channel
Test Items | Band
10 20 20+20 QPSK | 16QAM | 64QAM |256QAM Full L M H
Max. Output
48 \% \% \% \ \% \% \Y \% \Y \Y Vv
Power
E.I.LR.P 48 \ \% \% \ \% \% \% \% \% \% \%
EIRP Density 48 \% \% \% \ \% \% \Y \% \Y \Y Vv
26dB and
99% 48 \ \% \% \ \% \% \% \% \%
Bandwidth
Conducted
48 \% \% \% \ \% \% \Y \% \Y \Y Vv
Band Edge
Peak-to-Aver
. 48 \% \ \% \% \Y \% \Y
age Ratio
Conducted
Spurious 48 \ \% \% \ \% \% \% \Y \Y \%
Emission
Radiated
Spurious 48 Worst Case \% \% \%
Emission
1. The mark “v “ means that this configuration is chosen for testing
Remark 2. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under

different bandwidth and modulations in exploratory test. Subsequently, only the worst case emissions are reported.

TEL : 408 9043300
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2.2 Connection Diagram of Test System

System BT
Simulatar AF router Notebook GPS Station Earphone

Power EUT

Source Notebook

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord

ACI/P :
Unshielded, 0.2m
1. |Adaptor MW HLG-100H-48 N/A N/A DCO/P :
Unshielded, 0.2m
with core

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number : 8 of 21
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2.5 Frequency List of Low/Middle/High Channels
LTE Band 48 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
20 Channel 55340 55990 56640
Frequency 3560 3625 3690
10 Channel 55290 55990 56690
Frequency 3555 3625 3695
LTE Band 48 CA Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55890 56440
PCC
Frequency 3560 3615 3670
20 + 20
Channel 55540 56090 56640
SCC
Frequency 3580 3635 3690
TEL : 408 9043300 Page Number 19 of 21
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

= |

System Simulator EUT

3.1.3EIRP, Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge, and Conducted Spurious Emission

L—f Power Divider
System Simulator - ") \

EUT
(als
Spectrum Analyzer
3.1.4Test Result of Conducted Test
Please refer to Appendix A.
TEL : 408 9043300 Page Number 110 of 21
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 408 9043300 Page Number 111 of 21
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument's resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 408 9043300 Page Number 112 of 21
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3.4 EIRP and Power Density

3.4.1Description of the EIRP and Power Density Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE
Band 42 and Band 43, and Band 48.

The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = Pt + G — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and

antenna in dB

EIRP and PSD limits for CBRS equipment as below tabel:

: Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a
Category A CBSD 30 20
Category B CBSD 47 37

3.4.2 Test Procedures
The testing follows ANSI C63.26-2015 Section 5.2.4.5

1. Setinstrument center frequency to OBW center frequency.

2. Setspanto at least 1.5 times the OBW.

3. Setthe RBW to the specified reference bandwidth (often 1 MHz).

4. SetVBW =3 x RBW.

5. Detector = RMS (power averaging).

6. Ensure that the number of measurement points in the sweep = 2 x span/RBW.

7. Sweep time = auto couple.

8. Employ trace averaging (RMS) mode over a minimum of 100 traces.

9. Use the peak marker function to determine the maximum amplitude level within the

reference bandwidth (PSD).

10. Determine the EIRP by adding the effective antenna gain to the adjusted power level.

TEL : 408 9043300 Page Number 113 of 21
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

The occupied bandwidth shall not exceed the equipment’s channel bandwidth, which is declared by the

manufacturer.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 408 9043300 Page Number 114 of 21
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

The power of any emission outside outside the fundamental emission (whether in or outside of the

authorized band) shall not exceed —13 dBm/MHz. Compliance with this provision is based on the use of

measurement instrumentation employing a resolution bandwidth of 1 MHz or less, but at least one

percent of the emission bandwidth of the fundamental emission of the transmitter, provided the

measured energy is integrated over a 1 MHz bandwidth.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1.

o M w N

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

The conducted power of any emission outside the fundamental emission (whether in or outside
of the authorized band) shall not exceed -13 dBm/MHz within 0-10 megahertz above the upper
SAS-assigned channel edge and within 0-10 megahertz below the lower SAS-assigned
channel edge. At all frequencies greater than 10 megahertz above the upper SAS assigned
channel edge and less than 10 MHz below the lower SAS assigned channel edge, the

conducted power of any emission shall not exceed —25 dBm/MHz

TEL : 408 9043300 Page Number 015 of 21
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed

-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

3.  The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

6. Set spectrum analyzer with RMS detector.

7. Taking the record of maximum spurious emission.

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is ~40dBm/MHz.
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4 Radiated Test Items
4.1 Measuring Instruments
See list of measuring instruments of this test report.
4.2 Test Setup
<For radiated emissions below 30MHz>
i ! BX Antenna
1o Im i
i
80ermn 1m
¥ 3
Metal Full Soldered Ground Pllnne
o
Spectrum Analyzer / Receiver
<For radiated emissions from 30MHz to 1GHz>
RX Antenna

Metal Full Soldered Ground Plane

.

Spectrum Analyzer | Receiver

TEL : 408 9043300
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<For radiated emissions from 1 ~ 18GHz>

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

<For radiated emissions from 18 ~ 40GHz>

D———-

1
Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

8. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
The limit line is ~40dBm/MHz
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5 List of Measuring Equipment
. L Calibration
Instrument [ Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum Rohde & Oct. 27, 2020 ~ Conducted
FSV40 101089 10Hz~40GHz | Sep. 14, 2020 Sep. 13, 2021
Analyzer Schwarz Dec. 02, 2020 (THO1-CA)
Spectrum . Oct. 27, 2020 ~ Conducted
Keysight N9010A MY57420221 | 10Hz~44GHz | Sep. 11, 2019 Sep. 10, 2021
Analyzer Dec. 02, 2020 (THO1-CA)
RPR6W-1901 Oct. 27, 2020 ~ Conducted
Power Sensor DARE! RPR3006W N/A Jun. 24, 2020 Jun. 23, 2021
027 Dec. 02, 2020 (THO1-CA)
Oct. 27, 2020 ~ Conducted
Hygrometer TESTO 608-H1 45141354 N/A Aug. 05, 2020 Aug. 04, 2021
Dec. 02, 2020 (THO1-CA)
Spectrum Rohde & Conducted
FSV13 101089 10Hz~13.6GHz | Jul. 05, 2022 | Dec. 19, 2022 | Jul. 04, 2023
Analyzer Schwarz (THO1-CA)
. Nov. 25, 2020 ~ Radiation
Bilog Antenna TESEQ 6111D 50392 30MHz~1GHz | Jul. 29, 2020 Jul. 28, 2021
Dec. 04, 2020 (03CH02-CA)
SCHWARZBE Nov. 25, 2020 ~ Radiation
Horn Antenna BBHA 9120D 01895 1GHz~18GHz | Aug. 28. 2020 Aug. 27. 2021
CK Dec. 04, 2020 (03CH02-CA)
SHF-EHF Horn| SCHWARZBE Nov. 25, 2020 ~ Radiation
BBHA9170 00842 18GHz~40GHz | Jul. 27, 2020 Jul. 26, 2021
Antenna CK Dec. 04, 2020 (03CHO02-CA)
» Nov. 25, 2020 ~ Radiation
Preamplifier SONOMA 310N 372240 N/A Aug. 12, 2020 Aug. 11, 2021
Dec. 04, 2020 (03CH02-CA)
» . Nov. 25, 2020 ~ Radiation
Preamplifier Keysight 83017A MY53270323 | 1GHz~26.5GHz| Jul. 28, 2020 Jul. 27, 2021
Dec. 04, 2020 (03CH02-CA)
» . ERA-100M-18 Nov. 25, 2020 ~ Radiation
Preamplifier | E-instrument EC1900251 N/A Nov. 26, 2019 Nov. 25, 2021
G-56-01-A70 Dec. 04, 2020 (03CH02-CA)
i Nov. 25, 2020 ~ Radiation
Preamplifier EMEC EMC18G40G 060725 18G-40G Aug. 07, 2020 Aug. 06, 2021
Dec. 04, 2020 (03CH02-CA)
Spectrum . Nov. 25, 2020 ~ Radiation
Keysight N9010A MY57420221 | 10Hz~44GHz | Sep. 11, 2020 Sep. 10, 2021
Analyzer Dec. 04, 2020 (03CH02-CA)
Nov. 25, 2020 ~ Radiation
Hygrometer TESTO 608-H1 45142602 N/A Aug. 05, 2020 Aug. 04, 2021
Dec. 04, 2020 (03CH02-CA)
Signal Rohde & Nov. 25, 2020 ~ Radiation
SMF100A 105544 9kHz~44GHz | Jun. 09, 2020 Jun. 08, 2021
Generator Schwarz Dec. 04, 2020 (03CHO02-CA)
SCHWARZBE Nov. 25, 2020 ~ Radiation
Horn Antenna BBHA 9120D 02140 N/A Aug. 28, 2020 Aug. 27, 2021
CK Dec. 04, 2020 (03CH02-CA)
. Nov. 25, 2020 ~ Radiation
Software Audix E3 N/A N/A N/A N/A
Dec. 04, 2020 (03CH02-CA)
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 384
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 453
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.41
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted of EIRP Test
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<Single Carrier Mode>

Report No. : FG200510001A

EIRP Power (dBm/10MHz)

. Port 1-H Port 2-V Port 1 EIRP-H Port 2 EIRP-V Limit
Mode Channel| Frequency (MH2)) DG (@BD|  (4pm/10mHz) (dBmM/L0MHzZ) (dbm/10MHZ) | (dBm/LOMHZ) | (dBm/10MH2)
LTE_10MHz OPSK 2TX | 55290 3555 3 3185 30.54 44.85 4354
LTE_10MHz OPSK 2TX | 55990 3625 13 32.12 3114 45.12 24.14
LTE_10MHz_QPSK_2TX | 56690 3605 13 31.82 32.08 44.82 45.08
LTE_20MHz OPSK 2TX | 55340 3560 3 3036 29.65 4336 2265
LTE 20MHz OPSK 2TX | 55990 3625 13 32.04 BNz 45.04 24.22
LTE 20MHz OPSK 2TX | 56640 3690 13 30.51 30.37 4351 2337
LTE 10MHz 160QAM 2TX| 55290 3555 13 31.77 31.62 44.77 44.62
LTE 10MHz 160QAM 2TX| 55990 3625 13 31.91 31.48 44.91 44.48
LTE 10MHz 160QAM 2TX| 56690 3695 13 31.77 31.85 44.77 44.85
LTE 20MHz 160QAM 2TX| 55340 3560 13 31.96 31.34 44.96 44.34
Carrierl LTE 20MHz 160QAM 2TX | 55990 3625 13 31.74 31.13 44.74 44.13
LTE 20MHz 160QAM 2TX| 56640 3690 13 31.47 32.05 44.47 45.05 <47 dBm
LTE 10MHz 640QAM 2TX| 55290 3555 13 32.56 30.85 45.56 43.85
LTE 10MHz 640AM 2TX| 55990 3625 13 32.32 31.51 45.32 44.51
LTE 10MHz 640QAM 2TX | 56690 3695 13 31.81 31.92 44.81 44.92
LTE 20MHz_640AM 2TX| 55340 3560 13 30.91 30.28 43.91 2328
LTE 20MHz 640QAM 2TX | 55990 3625 13 31.77 30.98 44.77 43.98
LTE 20MHz 640AM 2TX| 56640 3690 13 30.96 30.80 43.96 23.80
LTE 10MHz 2560QAM 2TX| 55290 3555 13 32.39 31.33 45.39 44.33
LTE 10MHz 2560QAM 2TX| 55990 3625 13 32.72 32.05 45.72 45.05
LTE_10MHz_256QAM_2TX| 56690 3695 13 31.87 32.19 44.87 4519
LTE_20MHz_256QAM_2TX| 55340 3560 13 31.09 3048 44.09 4348
LTE_20MHz_2560AM 2TX| 55990 3625 13 3243 31.36 4543 2436
LTE 20MHz_2560AM 2TX| 56640 3690 13 30.74 30.97 4374 23.97
. Port 3-H Port 4-V Port 3 EIRP-H Port 4 EIRP-V Limit
Mode Channel| Frequency (MHZ)) DG (@B)|  (451ny10MH2) (dBm/L0MHz) (dbm/LOMHz) | (dBm/1OMHz) | (dBm/1OMHz)
LTE 10MHz QPSK 2TX 55290 3555 13 31.80 31.40 44.80 44.40
LTE_10MHz_QPSK_2TX | 55990 3625 13 32.01 31.85 45.01 44.85
LTE_10MHz_QPSK_2TX 56690 3695 13 31.16 32.05 44.16 45.05
LTE 20MHz QPSK 2TX 55340 3560 13 32.37 31.87 45.37 44.87
LTE 20MHz QPSK 2TX 55990 3625 13 32.27 31.97 45.27 44,97
LTE 20MHz OPSK 2TX | 56640 3690 13 29.37 29.23 42.37 2223
LTE 10MHz 160QAM 2TX| 55290 3555 13 31.75 30.37 44.75 43.37
LTE 10MHz 160QAM 2TX| 55990 3625 13 31.85 31.76 44.85 44,76
LTE 10MHz 160QAM 2TX| 56690 3695 13 31.54 32.05 44.54 45.05
LTE 20MHz 160QAM 2TX| 55340 3560 13 32.18 32.12 45.18 45.12
Carrier2 | LTE 20MHz 160AM 2TX| 55990 3625 13 31.90 31.70 44.90 44.70
LTE 20MHz 160AM 2TX| 56640 3690 13 30.24 30.37 43.24 2337 <47 dBm
LTE 10MHz 640QAM 2TX| 55290 3555 13 31.78 31.16 44.78 44.16
LTE 10MHz 64QAM 2TX| 55990 3625 13 32.38 32.25 45.38 45.25
LTE 10MHz 64QAM 2TX| 56690 3695 13 31.89 32.29 44.89 45.29
LTE 20MHz 64QAM 2TX| 55340 3560 13 31.89 31.87 44.89 44.87
LTE 20MHz 64QAM 2TX| 55990 3625 13 31.77 31.69 44.77 44.69
LTE 20MHz 64QAM 2TX| 56640 3690 13 29.96 30.59 42.96 43.59
LTE 10MHz 256QAM 2TX| 55290 3555 13 32.31 31.29 45.31 44.29
LTE 10MHz 256QAM 2TX| 55990 3625 13 32.77 32.22 45.77 45.22
LTE 10MHz 256QAM 2TX| 56690 3695 13 32.44 32.62 45.44 45.62
LTE 20MHz 256QAM 2TX| 55340 3560 13 32.51 31.62 45.51 44.62
LTE 20MHz 256QAM 2TX| 55990 3625 13 32.34 31.61 45.34 44.61
LTE 20MHz 256QAM 2TX| 56640 3690 13 31.87 31.97 44.87 44.97

Remark: The reported test results are within the scope of the declared tolerances by the Manufacturer.
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EIRP PSD (dBm/MHz)

. Port 1-H Port 2-V Port 1 EIRP-H Port 2 EIRP-V Lo
Mode Channel) Frequency (MH2)| DG @8] (4BmimHz) (dBmM/MH2) (dBm/MH2) (dBm/MH2) Limit
LTE 10MHz QPSK 2TX | 55290 3555 13 23.77 22.40 36.77 35.40
LTE 10MHz QPSK 2TX | 55990 3625 13 23.89 23.04 36.89 36.04
LTE_10MHz_QPSK_2TX | 56690 3695 13 23.68 23.84 36.68 36.84
LTE 20MHz QPSK 2TX | 55340 3560 13 22.20 21.62 35.20 34.62
LTE 20MHz QPSK 2TX | 55990 3625 13 23.22 22.27 36.22 35.27
LTE 20MHz QPSK 2TX | 56640 3690 13 21.71 21.49 34.71 34.49
LTE 10MHz 16QAM 2TX| 55290 3555 13 23.87 23.55 36.87 36.55
LTE 10MHz 16QAM 2TX| 55990 3625 13 23.89 23.40 36.89 36.40
LTE 10MHz 16QAM 2TX| 56690 3695 13 23.72 23.77 36.72 36.77
LTE 20MHz 16QAM 2TX| 55340 3560 13 23.23 22.92 36.23 35.92
Carrier1 | LTE 20MHz 16QAM 2TX| 55090 3625 13 23.12 22.40 36.12 35.40
LTE 20MHz 16QAM 2TX| 56640 3690 13 22.81 23.52 35.81 36.52 <37 dBm
LTE 10MHz 64Q0AM 2TX| 55290 3555 13 23.95 22.13 36.95 35.13
LTE 10MHz 64Q0AM 2TX| 55990 3625 13 23.50 22.55 36.50 35.55
LTE 10MHz 640AM 2TX| 56690 3695 13 23.31 23.27 36.31 36.27
LTE 20MHz 64Q0AM 2TX| 55340 3560 13 22.48 21.81 35.48 34.81
LTE 20MHz 64Q0AM 2TX| 55990 3625 13 23.23 22.57 36.23 35.57
LTE 20MHz 640AM 2TX| 56640 3690 13 22.60 22.28 35.60 35.28
LTE 10MHz 2560AM 2TX| 55290 3555 13 23.74 22.66 36.74 35.66
LTE 10MHz 2560AM 2TX| 55990 3625 13 23.82 23.10 36.82 36.10
LTE_10MHz_256QAM_2TX| 56690 3695 13 23.18 23.71 36.18 36.71
LTE 20MHz 2560AM 2TX| 55340 3560 13 22.76 21.91 35.76 34.91
LTE 20MHz 2560AM 2TX| 55990 3625 13 23.93 22.87 36.93 35.87
LTE 20MHz 2560AM 2TX| 56640 3690 13 22.04 22.59 35.04 35.59
. Port 3-H Port 4-V Port 3 EIRP-H Port 4 EIRP-V -
Mode Channel| Frequency (MH2) DG (dBi)]  (pmpiz) (dBm/MHz) (dBm/MHz) (dBm/MHz) Limit
LTE_10MHz_QPSK_2TX | 55290 3555 13 23.82 23.53 36.82 36.53
LTE_10MHz_QPSK_2TX | 55990 3625 13 23.77 23.48 36.77 36.48
LTE_10MHz_QPSK_2TX | 56690 3695 13 23.44 23.91 36.44 36.91
LTE 20MHz QPSK 2TX | 55340 3560 13 23.53 22.95 36.53 35.95
LTE_20MHz_QPSK_2TX | 55990 3625 13 23.21 23.09 36.21 36.09
LTE_20MHz_QPSK_2TX | 56640 3690 13 20.65 20.62 33.65 33.62
LTE_10MHz_16QAM_2TX | 55290 3555 13 23.85 22.79 36.85 35.79
LTE_10MHz_16QAM_2TX | 55990 3625 13 23.83 23.65 36.83 36.65
LTE_10MHz_16QAM_2TX | 56690 3695 13 23.61 23.93 36.61 36.93
LTE_20MHz_16QAM_2TX | 55340 3560 13 23.48 23.39 36.48 36.39
LTE_20MHz_16QAM_2TX | 55990 3625 13 23.15 23.03 36.15 36.03
Carrier2 | | TE_20MHz_16QAM_2TX| 56640 3690 13 21.65 21.67 34.65 34.67 378
LTE_10MHz_64QAM_2TX | 55290 3555 13 23.02 22.37 36.02 35.37 < m
LTE_10MHz_64QAM_2TX | 55990 3625 13 23.41 23.34 36.41 36.34
LTE_10MHz_64QAM_2TX | 56690 3695 13 23.13 23.62 36.13 36.62
LTE_20MHz_64QAM_2TX | 55340 3560 13 23.32 23.35 36.32 36.35
LTE_20MHz_64QAM_2TX | 55990 3625 13 23.26 23.30 36.26 36.30
LTE_20MHz_64QAM_2TX | 56640 3690 13 21.38 22.45 34.38 35.45
LTE_10MHz_256QAM_2TX| 55290 3555 13 23.68 22.36 36.68 35.36
LTE_10MHz_256QAM_2TX| 55990 3625 13 23.85 23.25 36.85 36.25
LTE_10MHz_256QAM_2TX| 56690 3695 13 23.79 23.96 36.79 36.96
LTE_20MHz_256QAM_2TX| 55340 3560 13 23.98 23.07 36.98 36.07
LTE_20MHz_256QAM_2TX| 55990 3625 13 23.85 23.17 36.85 36.17
LTE_20MHz_256QAM_2TX| 56640 3690 13 23.77 23.72 36.77 36.72

Remark: The reported test results are within the scope of the declared tolerances by the Manufacturer.
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. Port 1-H Port 2-v Port 1 EIRP-H Port 2 EIRP-V
Mode Channel| Frequency (MHz)| DG (dBi) (dBm) (dBm) (dBm) (dBm)
LTE_10MHz_QPSK_2TX | 55290 3555 13 32.10 30.80 45.10 43.80
LTE_10MHz_QPSK_2TX | 55990 3625 13 32.40 31.30 45.40 44.30
LTE_10MHz_QPSK_2TX | 56690 3695 13 32.10 32.30 45.10 45.30
LTE 20MHz QPSK 2TX [ 55340 3560 13 33.80 32.90 46.80 45.90
LTE 20MHz QPSK 2TX [ 55990 3625 13 34.80 34.10 47.80 47.10
LTE 20MHz QPSK 2TX | 56640 3690 13 32.70 33.40 45.70 46.40
LTE 10MHz 16QAM 2TX| 55290 3555 13 32.20 31.90 45.20 44.90
LTE 10MHz 16QAM 2TX| 55990 3625 13 31.90 31.40 44.90 44.40
LTE 10MHz 16QAM 2TX| 56690 3695 13 31.60 31.80 44.60 44.80
LTE 20MHz 16QAM 2TX| 55340 3560 13 34.50 34.00 47.50 47.00
Carrier. | LTE 20MHz 16QAM 2TX| 55990 3625 13 34.20 33.80 47.20 46.80
LTE 20MHz 16QAM 2TX| 56640 3690 13 33.60 34.60 46.60 47.60
LTE 10MHz 640AM 2TX| 55290 3555 13 32.50 30.80 45.50 43.80
LTE 10MHz 640AM 2TX| 55990 3625 13 32.30 31.40 45.30 44.40
LTE 10MHz 640AM 2TX| 56690 3695 13 31.50 31.90 44.50 44.90
LTE 20MHz 640AM 2TX| 55340 3560 13 33.70 32.90 46.70 45.90
LTE 20MHz 640AM 2TX| 55990 3625 13 34.20 33.50 47.20 46.50
LTE 20MHz 640AM 2TX| 56640 3690 13 33.50 33.20 46.50 46.20
LTE 10MHz 2560AM 2TX| 55290 3555 13 32.60 31.70 45.60 44.70
LTE 10MHz 2560AM 2TX| 55990 3625 13 32.70 32.40 45.70 45.40
LTE_10MHz_256QAM_2TX| 56690 3695 13 32.20 32.40 45.20 45.40
LTE 20MHz 256QAM 2TX| 55340 3560 13 33.70 33.00 46.70 46.00
LTE 20MHz 256QAM 2TX| 55990 3625 13 35.10 34.30 48.10 47.30
LTE 20MHz 256Q0AM 2TX| 56640 3690 13 33.20 33.40 46.20 46.40
. Port 3-H Port 4-V Port 3 EIRP-H Port 4 EIRP-V

Mode Channel [ Frequency (MHz)| DG (dBi) (dBm) (dBm) (dBm) (dBm)

LTE 10MHz QPSK 2TX [ 55290 3555 13 32.00 31.60 45.00 44.60
LTE_10MHz_QPSK_2TX | 55990 3625 13 32.30 32.20 45.30 45.20
LTE_10MHz_QPSK_2TX | 56690 3695 13 31.30 32.00 44.30 45.00
LTE 20MHz QPSK 2TX [ 55340 3560 13 34.90 34.40 47.90 47.40
LTE 20MHz QPSK 2TX [ 55990 3625 13 35.00 34.50 48.00 47.50
LTE 20MHz QPSK 2TX [ 56640 3690 13 32.10 32.50 45.10 45.50
LTE 10MHz 16QAM 2TX| 55290 3555 13 31.80 31.30 44.80 44.30
LTE 10MHz 16QAM 2TX| 55990 3625 13 31.80 31.80 44.80 44.80
LTE 10MHz 16QAM 2TX| 56690 3695 13 31.50 32.00 44.50 45.00
LTE 20MHz 16QAM 2TX| 55340 3560 13 34.40 34.50 47.40 47.50
Carrier2 | LTE 20MHz 160AM 2TX]| 55990 3625 13 34.30 34.20 47.30 47.20
LTE 20MHz 16QAM 2TX| 56640 3690 13 32.40 32.60 45.40 45.60
LTE 10MHz 640AM 2TX| 55290 3555 13 31.70 31.10 44.70 44.10
LTE 10MHz 640AM 2TX| 55990 3625 13 32.40 32.20 45.40 45.20
LTE 10MHz 640AM 2TX [ 56690 3695 13 31.70 32.20 44.70 45.20
LTE 20MHz_64QAM _2TX| 55340 3560 13 34.20 34.40 47.20 47.40
LTE 20MHz 640AM_2TX | 55990 3625 13 34.30 34.20 47.30 47.20
LTE 20MHz 640AM 2TX | 56640 3690 13 32.20 32.50 45.20 45.50
LTE 10MHz 256QAM 2TX| 55290 3555 13 32.50 31.50 45.50 44.50
LTE 10MHz 256QAM 2TX| 55990 3625 13 33.10 32.40 46.10 45.40
LTE 10MHz 256QAM 2TX| 56690 3695 13 32.50 32.60 45.50 45.60
LTE 20MHz 256QAM 2TX| 55340 3560 13 35.10 34.40 48.10 47.40
LTE 20MHz 256QAM 2TX| 55990 3625 13 35.10 34.40 48.10 47.40
LTE 20MHz 256QAM 2TX| 56640 3690 13 34.80 34.50 47.80 47.50

Note:

The device has two cross-polarized antenna set that the transmitter outputs is a 90-degree phase-shifted replica of the other and the phase centers of the two antennas are co-located.

Refer to KDB 662911 D02, EIRP and EIRP PSD of each polarization should be individually be below the limit.
Antenna 1 and antenna 3 are horizontal polarized while antenna 2 and antenna 4 are vertical polarized.
Antenna 1 and Antenna 2 always transmit on the same radio carrier frequency Fa.

Antenna 3 and Antenna 4 always transmit on the same radio carrier frequency Fb.

(Fa and Fb do not overlap to each other.)

Therefore EIRP PSD of each antenna should be individually be below the limit.

Carrier 1 EIRP total power of horizontal = DG + conducted power (Port 1)

Carrier 1 EIRP total power of vertical = DG + total conducted power (Port 2)

Carrier 2 EIRP total power of horizontal = DG + conducted power (Port 3)

Carrier 2 EIRP total power of vertical = DG + total conducted power (Port 4)

Remark: The reported test results are within the scope of the declared tolerances by the Manufacturer.
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<Multi Carrier Mode>

EIRP Power (dBm/IOMAZ)
Port 1-H Port 2-V Port 3-H Port 4V | Port 1 EIRP-H| Port 2 EIRP-V | Port 3 EIRP-H | Port 4 EIRP-V.
Mode Channel Frequency (MH2)| DG (dB1)| (151 oMH2) | (dBm/10MH2) | (dBm/10MH2) | (dBm/10MH2) | (dBm/10MH) | (dBm/10MH2) | (dBm/10MH2) | (dBm/10MHZ) Limit
LTE_20MHz+20MHz_QPSK_4TX_| 55340 + 55540 | 3560 + 3580 13 3150 3074 3156 3157 4450 43.74 4456 4457
[ LTE 20MHz+20MHz OPSK 4TX | 55890 + 56000 | 3615 + 3635 319 3108 3157 3157 49 4, 457 2457
[ LTE 20MHz+20MHz OPSK 4TX | 56440 + 56640 | 3670 + 3690 304 3018 3095 3095 134 3. 73.95 73.95
[ LTE 20MHz+20MHz OPSK 4TX | 55340 + 56640 | 3560 + 3690 311 3034 3089 30.79 241 3. 7389 7379
["LTE 20MHz+20MHz 160AM 4T | 55340 + 55540 3560 + 3580 310 30.18 3119 3041 4.0 3. 2419 7341
[LTE 20MFiz+20MHz 160AM 4TX | 55890 + 56000 | 3615 + 3635 307 3008 a7 22 ENG 73.08 2547 2522
Multi Carrier |_LTE 20MFiz+20MHz 16QAM 4TX | 56440 + 56640 | 3670 + 3690 204 2956 02 3184 1.4 2256 2492 2484
[LTE 20MFiz+20MHz 160AM 4TX | 55340 + 56640 | 3560 + 3690 3081 30. 86 3167 7381 337 24.86 2467 <47 dBm
[LTE 20MFiz+20MHz 640AM 4T | 55340 + 55540 3560 + 3580 3085 30. 07 3086 7385 2317 2407 7386
[LTE 20MFiz+20MHz 640AM 4TX | 55890 + 56000 | 3615 + 3635 3066 30. 30.60 3082 7366 7310 73.60 1382
[LTE 20MFiz+20MHz 640AM 4TX | 56440 + 56640 | 3670 + 3690 3012 30. 3197 3178 512 7387 2497 2478
[ LTE 20MFiz+20MHz 640AM 4TX | 55340 + 56640 | 3560 + 3690 3042 3028 3173 3172 382 4328 .73 .72
["LTE 20MHz+20MHz 2560AM 4TX | 55340 + 55540 3560 + 3580 3083 29.06 3099 3077 7383 2206 7399 77
["LTE 20MHz+20MHz 2560AM 4TX | 55890 + 56000 | 3615 + 3635 3072 2995 3064 3085 372 2.9 7364 7385
["LTE 20MHz+20MHz 2560AM 4TX | 56440 + 56640 | 3670 + 3690 3005 3067 3141 3031 7305 7367 2441 7331
LTE 20MHz+20MHz 2560AM 4TX | 55340 + 56640 | 3560 + 3690 3107 2924 3153 3152 24.07 1224 2453 2452
EIRP PSD (@Bm/NA)
Port 1-H Port 2-V Port 3-H Port4-V_|Port 1 EIRP-H| Port 2 EIRP-V | Port 3 EIRP-H| Port 4 EIRP-V| _ Limit
Mode Channel | Frequency (MH2)| DG (@8)| (prymmz | (dBmimHz) | (dBmMbz) | (dBmMHZ) | (dBruMHZ) | (dBmiMHz) | (dBmMbz) | (dBm/MHZ) | (dBmMHZ
[ LTE 20MiHz+20MHz OPSK 4TX | 55340 + 55540 3560 + 3580 27 2.23 22.73 22.76 3571 5.23 35.76
[ LTE 20MHz+20MHz OPSK 4TX | 55890 + 56000 | 3615 + 3635 23 88 252 23.00 3601 88 35.52 36.00
[ LTE 20MHz+20MHz OPSK 4TX | 56440 + 56640 | 3670 + 3690 21 39 22.16 2217 3477 39 35.16 3517
[ LTE 20MHz+20MHz OPSK 4TX | 55340 + 56640 | 3560 + 3690 2. 51 2223 22.18 3518 51 35.23 35.18
["LTE 20MHz+20MHz 160AM 4T | 55340 + 55540 3560 + 3580 2. 55 22.32 2167 35.18 55 35.32 34.67
["LTE 20MFiz+20MHz 160AM 4TX | 55890 + 56000 | 3615 + 3635 221 A 23.90 23.51 35.16 48 36.90 36.51
Muli Carrier |_LTE_20MHz+20MHz_16QAM 4TX | 56440 + 56640 | 3670+ 3690 2088 1 23.31 23.20 33.88 17 36.31 36.20
[ LTE 20MFiz+20MHz 160AM 4TX | 55340 + 56640 | 3560 + 3690 2218 217 2.9 2313 3518 X 35.92 36.13 <37dem
[ LTE 20MFiz+20MHz 640AM 4T | 55340 + 55540 3560 + 3580 2245 220 2252 22.53 3545 0 35.52 35.53
[ LTE 20MFiz+20MHz 640AM 4T | 55890 + 56000 | 3615 + 3635 2238 216 22.03 22.47 3538 B 35.03 35.47
[ LTE 20MFiz+20MHz 640AM 4TX | 56440 + 56640 | 3670 + 3690 2175 2225 23.48 23.53 3475 .25 36.48 36.53
[ LTE 20MFiz+20MHz 640AM 4TX | 55340 + 56640 | 3560 + 3690 2196 2168 23.56 23.24 3496 98 36.56 36.24
['LTE 20MHz+20MHz 2560AM 47X | 55340 + 55540 3560 + 3560 2237 2090 22.68 22.35 3537 33.90 35.68 35.35
["LTE 20MHz+20MHz 2560AM 4TX | 55890 + 56000 | 3615 + 3635 2245 2139 2232 22.47 35.45 3439 35.32 35.47
["LTE 20MHz+20MHz 2560AM 4TX | 56440 + 56640 | 3670 + 3690 2137 223 23.08 22.93 3437 3523 36.08 35.93
LTE 20MHz+20MHz 2560AM 4TX | 55340 + 56640 | 3560 + 3690 2254 2075 2318 23.06 3550 3375 36.18 36.06
Port 2-V Port 3-H Port 4V | Port 1 EIRP-H| Port 2 EIRP-V | Port 3 EIRP-H| Port 4 EIRP-V | Total EIRP-H | Total EIRP-V
e Channel | Frequency (MHz) | DG (dB) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
i Hz OPSK 4TX | 55340 + 55540 | 3560 + 3580 33.20 3410 34.00 46.80 4620 47.10 47.00 49.96 49.63
i Hz OPSK 4TX | 55890+ 56090 | 3615 + 3635 33.50 34.30 3430 17.4 6.50 47.30 47.30 36 7993
i Hz OPSK 4TX | 56440+ 56640 | 3670 + 3600 32.80 33.30 33.20 6.0 5.80 46.30 4620 49.16 2901
T Hz OPSK 4TX | 55340+ 56640 | 3560 + 3690 32.80 33.00 32.90 767 5.80 6.00 45.90 7937 78.86
o OAM 4T | 55340 + 55540 3560 + 3580 33.20 33.80 33.80 7.0 2620 26.80 6.80 7991 7952
["LTE 20M 2 160AM 4TX | 55890 + 56000 | 3615 + 3635 32.90 3250 35.20 3530 7590 45,50 4820 28.30 21 .13
Multi Carrier | LTE 20M 2 160AM 4TX | 56440 + 56640 | 3670 + 3690 32.40 32.50 34.50 34.30 45.40 7550 47.50 173 4959 49.50
["LTE 20M 2 160AM 4TX | 55340 + 56640 | 3560 + 3690 33.50 32.90 34.50 3410 2650 45.90 47.50 771 4955
["LTE 20M 2 640AM 4TX | 55340 + 55540 3560 + 3580 33.90 33.00 33.60 33.80 26.90 6.00 26.60 6.8 2 29.43
[ LTE 20MFiz+20MHz 640AM 4T | 55890 + 56000 | 3615 + 3635 33.00 32.80 33.00 33.40 6.00 5.80 26.00 6.4 9. 7912
[ LTE 20MFiz+20MHz 640AM 4TX | 56440 + 56640 | 3670 + 3690 32.90 32.60 3450 34.30 75.90 5.60 47.50 173 9. 7954
[ LTE 20MFiz+20MHz 640AM 4TX | 55340 + 56640 | 3560 + 3690 33.30 32.80 343 34, 2630 5.80 47.30 47.30 9. 79.62
['LTE 20MHz+20MHz 2560AM 47X | 55340 + 55540 | 3560 + 3560 33.00 32.40 3.4 3.4 6.00 5.40 46.40 46.40 9. 78.94
["LTE 20MHz+20MHz 2560AM 4TX | 56440 + 56640 | 3670 + 3690 32.80 33.40 387 EEX 5.80 2640 2670 26.00 9. 7921
LTE 20MH2z+20MHz 2560AM 4TX | 55340 + 56640 | 3560 + 3690 33.90 3220 343 34.4 2690 4520 4730 47.40 49.45
Note:

The device has two cross-polarized antenna set that the transmitter outputs is a 90-degree phase-shifted replica of the other and the phase centers of the two antennas are co-located.
Refer to KDB 662911 D02, EIRP and EIRP PSD of each polarization should be individually be below the limit.

Antenna 1 and antenna 3 are horizontal polarized while antenna 2 and antenna 4 are vertical polarized.

Antenna 1 and Antenna 2 always transmit on the same radio carrier frequency Fa.

Antenna 3 and Antenna 4 always transmit on the same radio carrier frequency Fb.

(Faand Fb do not overlap to each other.)

Therefore EIRP PSD of each antenna should be individually be below the limit.

EIRP total power of horizontal = DG + total conducted power (Port 1+ Port 3)

EIRP total power of vertical = DG + total conducted power (Port 2+ Port 4)

Remark: The reported test results are within the scope of the declared tolerances bv the Manufacturer.

A5 of A5



ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48

Peak-to-Average Ratio

Mode LTE Band 48 / 20MHz
Channel Middle CH Limit: 13dB
Conducted Port 1 2 3 4
Mod. QPSK 7.81 8.08 7.95 7.92 PASS
Mod. 16QAM 7.95 8.16 7.92 7.92 PASS
Mod. 64QAM 7.94 8.08 8.02 7.94 PASS
Mod. 256QAM 8.06 8.08 8.05 7.95 PASS

TEL: 408 9043300 Page Number 1 A48-1 of 129



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / QPSK

Port

1

Port 2

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

Center Freq: 3,625000000 GHz

e Trig: RF Burst

HIFGain:Low

100 %
35.17 dBm
36.86 % at 0dB

3.68dB
6.61dB
7.53dB
7.81dB
7.98 dB
8.07 dB

8.15dB
43.32 dBm
0.0001 %

#Aen: 20 dB

Gaussian

0dB
Info BW 20.000 MHz

05:43:0
Radio 5td: LTE/Z0M
Counts:15.0 MH5.0 Mpt

Radio Device: BTS

Frequency

Center Freq
3.626000000 GHz|

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

HIFGain:Low

e Trig: RF Burst

Average Power

34.13 dBm
36.84 % at 0dB

3.67 dB
6.65dB
7.72dB
8.08 dB
831dB
844 dB

8.64 dB
42.77 dBm
0.0001 %

NSE 06:53:05 AM how 12, 2020
Center Freq: 3.625000000 GHz Ra LTE/20M
Counts:15.0 MH5.0 Mpt

Radio Device: BTS

Frequency

#Aen: 20 dB

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

Port

3

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

HIFGain:Low

Average Power
100 %

35.11 dBm
36.88 % at 0dB

367 dB
6.61dB
7.62dB
7.95dB
8.14dB
8.27dB

8.35dB
43.46 dBm
0.0001 %

2.625000000 GHz

Trig: RF Burst
#Anen: 20 dB

Gaussian

0dB
Info BW 20.000 MHz

a5 ov12, 2020

Radio Std: LTE/20M Fraquancy
Counts:15.0 M/15.0 Mpt.
Radio Device: BTS

Center Freq
3.626000000 GHz|

[ Keysight Spectrum Analyaer - Power Stat CCDF

Average Power

34.88 dBm
36.88 % at 0dB

367 dB
6.66 dB
764 dB
7.92dB
8.09dB
8.17 dB

8.21dB
43.09 dBm

04:43:30 aM Now 12, 2020
Radio Std: LTE/20M
Counts:15.0 MH5.0 Mpt
Radio Device: BTS

Frequency

Center Freq
3 626000000 GHz|

TEL: 408 9043300
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG200510001A

LTE Band 48 / 20MHz / 16QAM

Port 1

Port 2

[ Neymiaht Spectrum Analyee: - Powsr Stat CCDF —
R NSE I 09:50:2 iov 12, 2020

Center Freq: 3.625000000 GHz Radio 5td: LTE/20M Fraquancy

e Trig: RF Burst Counts:16.0 MI15.0 Mpt

#Aen: 20 dB Radio Device: BTS

Center Freq 3.625000000 GHz
WFGain:Low
100 % Gaussian

Center Freq
3.626000000 GHz|

35.06 dBm
36.66 % at 0dB

3.67 dB
6.70 dB
7.66 dB
7.95dB
8.10dB
8.17 dB

8.20dB
43.26 dBm

%
0.0001 % odB

Info BW 20.000 MHz

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

HIFGain:Low

e Trig: RF Burst

Average Power

34.13 dBm
36.66 % at 0dB

3.68dB
6.66 dB
7.76 dB
8.16 dB
839dB
8.53dB

8.58 dB
42.71 dBm
0.0001 %

NSE 073143
Center Freq: 3.625000000 GHz Radio 5t
Counts:15.0 MH5.0 Mpt

Radio Device: BTS

Now 12, 2020
LTE/20M

Frequency

#Aen: 20 dB

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

Port 3

[ Keysight Spectrum Analyaer - Power Stat CCDF
2.625000000 GHz Radio Std: LTE/Z0M

Trig: RF Burst Counts:15.0 MH5.0 Mpt

#Aen: 20 dB Radio Device: BTS

Center Freq 3.625000000 GHz

HIFGain:Low

Gaussian

Average Power
100 %

Center Freq
3.626000000 GHz|

35.46 dBm
36.75 % at 0dB

3.69dB
6.67 dB
763 dB
7.92dB
8.08dB
8.19dB

8.31dB
43.77 dBm

%
0.0001 % odB

Info BW 20.000 MHz

[ Keysight Spectrum Analyaer - Power Stat CCDF

Average Power

35.05 dBm
36.90 % at 0dB

368 dB
6.69 dB
7.65dB
7.92dB
8.07 dB
8.16 dB

8.21dB
43.26 dBm

R
Counts:15.0 MH5.0 Mpt
Radio Device: BTS

Center Freq
3 626000000 GHz|

TEL: 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / 64QAM

Port 1

Port 2

[ Keysight Spectrum Analyaer - Power Stat CCDF

5000000 GHz

Center Freq 3.625000000 GHz
Counts:15.0 MI15.0 Mpt

HIFGain:Low

o Trig: RF Bu
#Aten: 20

Average Power ussian

35.05 dBm
36.85 % at 0dB

3.68dB
6.65dB
764 dB
7.94dB
8.08dB
8.15dB

8.18 dB
43.23 dBm

%
0.0001 % odB

Info BW 20.000 MHz

Radio 5t

Radio Device: BTS

[ Keysight Spectrum Analyaer - Power Stat CCDF
o A Nor 12, 2020 A

LTEIZOM RISEN Y Center Freq 3.625000000 GHz

WFGain:Low
Average Power

Center Freq
3.626000000 GHz|

34.35 dBm
36.70 % at 0dB

3.67 dB
6.69 dB
7.74dB
8.08 dB
828dB
8.40dB

8.46 dB
42.81 dBm

0.0001 %
Peak

0.0001 %

e Trig: RF Burst

i o A o 12, 2020
Center Freq: 3.625000000 GHz Radio 5td: LTE/Z0M
Counts:15.0 MH5.0 Mpt

Radio Device: BTS

Frequency

#Aten: 20 d

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

Port 3

Port 4

Center Freq: 3.625000000 GHz
Counts:15.0 MH5.0 Mpt

HIFGain:Low  #Atten: 20

ussian

35.18 dBm
36.65 % at 0dB

368 dB
6.66 dB
7.71dB
8.02dB
817 dB
824dB

8.28 dB
43.46 dBm

%
0.0001 % odB

Info BW 20.000 MHz

Radio Device: BTS

[ Keysight Spectrum Analyaer - Power Stat CCDF
05:56:45 A Nov 12, 2020 L

: LTE/Z0M Fraquancy

Center Freq 3.625000000 GHz

HIFGain:Low

Center Freq
3.626000000 GHz|

34.89 dBm
36.83 % at 0dB

367 dB
6.66 dB
7.67 dB
7.94dB
8.09dB
8.18dB

8.27 dB
43.16 dBm
0.0001 %

NSE I 1 Now 12, 2020
Center Freq: 3.625000000 GHz Ra : LTE/20M Frequency
Trig: RF B Counts:15.0 M15.0 Mpt

t
#Aen: 20 dB Radio Device: BTS

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

TEL: 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / 256QAM

Port 1

Port 2

[ Keyoght Specirum Analyzer - Power Stat CCDF
Center Freq 3.625000000 GHz 5000000 GHz

HIFGain:Low

o Trig: RF Bu
#Aten: 20

Average Power ussian

34.93 dBm
36.68 % at 0dB

3.68dB
6.68 dB
7.73dB
8.06 dB
826 dB
8.40dB

8.44 dB
43.37 dBm

%
0.0001 % odB

Info BW 20.000 MHz

Radi
Counts:15.0 MH5.0 Mpt
Radio Device: BTS

[ Keysight Spectrum Analyaer - Power Stat CCDF

LTEIZOM RISEN Y Center Freq 3.625000000 GHz

WFGain:Low
Average Power

Center Freq
3.626000000 GHz|

34.33 dBm
36.81 % at 0dB

3.67 dB
6.66 dB
7.73dB
8.08 dB
828dB
841dB

8.45dB
42.78 dBm

0.0001 %
Peak

0.0001 %

e Trig: RF Burst

07:48:36 AM Now 12, 2020
adio Std: LTE/20M

Frequency

Center Freq: 3.625000000 GHz R
Counts:15.0 MH5.0 Mpt

#Aten: 20 d Radio Device: BTS

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

Port 3

Port 4

Center Freq: 3,625000000 GHz

R
Counts:15.0 MH5.0 Mpt
Radio Device: BTS

HIFGain:Low  #Atten: 20

ussian

35.10 dBm
36.76 % at 0dB

3.69dB
6.66 dB
7.74dB
8.05dB
823dB
8.33dB

8.37 dB
43.47 dBm

%
0.0001 % odB

Info BW 20.000 MHz

[ Keysight Spectrum Analyaer - Power Stat CCDF

adio Std: LTE/20M RISEN Y Center Freq 3.625000000 GHz

HIFGain:Low

Center Freq
3.626000000 GHz|

35.05 dBm
36.82 % at 0dB

367 dB
6.68 dB
7.66 dB
7.95dB
8.11dB
8.18dB

8.23 dB
43.28 dBm
0.0001 %

Center Freq: 3.625000000 GHz Radi
Trig: RF Burst Counts:15.0 MI15.0 Mpt
#Atten: 20 dB Radio Device: BTS

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

TEL: 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

26dB Bandwidth

Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 10 MHz
Conducted Port 1 2 3 4
Mod. QPSK 9.63 9.65 9.63 9.63
Mod. 16QAM 9.69 9.63 9.59 9.59
Mod. 64QAM 9.61 9.67 9.67 9.63
Mod. 256QAM 9.75 9.73 9.73 9.71
Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 20 MHz
Conducted Port 1 2 3 4
Mod. QPSK 18.701 18.781 18.741 18.741
Mod. 16QAM 18.781 18.661 18.701 18.661
Mod. 64QAM 18.701 18.621 18.701 18.741
Mod. 256QAM 18.661 18.821 18.781 18.981
Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 20MHz + 20MHz
Conducted Port Port 1 + Port 3
Mod. QPSK 39.161
Mod. 16QAM 39.001
Mod. 64QAM 39.081
Mod. 256QAM 39.161
Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 20MHz + 20MHz
Conducted Port Port 2 + Port 4
Mod. QPSK 39.241
Mod. 16QAM 39.161
Mod. 64QAM 39.161
Mod. 256QAM 39.161

TEL: 408 9043300 Page Number 1 A48-6 of 129



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG200510001A

LTE Band 48 / 10MHz / QPSK

Port 1

Port 2

Date: 12.NOV.2020 16:28.40

Date: 12.NOV.2020 15.08.39

J

o
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
a0 WAL, n 28.70 dBm| A MATI] 28.16 dBm}
A ~ S A~ A VA A
- L P au "0 N 3.6245800 GHz| - P VW A T 3.6229620 GHz|
nda 26.00 dp)| nds 26.00 dg|
Bw 9.630000000 MHzZ Bw 9.650000000 MHz
10 d8; 10 d8;
m Q factor a76.4) m Q factor :l 375.4]
od od
-0 v -0 \
B NN N
= =T S p— S v o
-30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
2 1 3.62458 GHz 28.70 dém ok down 9.63 MHz 2 1 3.62296Z GHz 28,16 dém gk down 9,65 MHz
T1 1 3.620185 GHz 2.32 dBm nd8 26.00 dB T1 1 3.620145 GHz 2.04 dBm nde 26.00 d&
T2 1 3.620615 GHz 3.20 dBm Q factar 376.4 T2 1 3.620795 GHz 1.47 dBm Q factar 375.4
L )i J - L )i

Port 3

Port 4

Date 12 MOV 2020 114118

Date 12 MOV 2020 114118

= ectrum k2
RefLevel 30.00 GBm _ Offset 33.00 db = RBW 300 Hz Ref Level 30.00 dBm _ OFfset 33.00 b @ RBW 300 kH:
e are 30de SWT 12545 @ VBW 1MHz  Mode Auto FFT o At 0dd SWT 126 @ VBW 1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Mk
o Wl 27.59 dBm| N L - 27.59 dam|
" . TP PN 5 ot e ) A N 3.6236210 GHz
ndB .00 | 0 ] ndes 26.00 dB|
o B 9.620000000 MHZ o4 - \ 9.630000000 MHz
Q factor 376.3 q factor | 376.3
o 0d 5
-10 -10 dam
AP Vanaa A2 dpm= ]
04d 20
40 di -40
50 d 50
50d &0
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
arker Marker
Type | ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value Y-value | Function | Function Result |
1 T 3.623621 GHz 27.50 dBm | ndB down 363 Mz ML T 3.623621 GHz 27.50dem | nde dawn 3,63 Mz
1 1 3.620165 GHz 0.50 dBm nde 26.00 B T 1 3.620165 GHz 0.50 dBm ndg 26.00 de
T2/ 1 3629785 GHz 0.86 dém q factar 376.3 T2 1 3.629795 GHz 0.86 dém q factor 3763
L L J L L J J L]

TEL: 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 10MHz / 16QAM

Port 1

Port 2

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
1 [ EENp 27.72 dBm| X WA 26.62 dBm]
ol i / FAWN N A .
J— { Y .y N 3.6284770 GHz| J— R et i AR A 3.6254800 GHe]
I- ndB 26.00 dp| ndB 26.00 dg|
Bw 9.690000000 MHzZ Bw 9.690000000 MHz
10 d8; 10 d8;
" 1 Q factar a74.4 " Q factor :l; 376.5}
od f od ¥
/ |
I
-0 - -0 7
o - / V) al s
e < = = AR
-30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 3.628477 GHz 27.72 dém ok down .65 MHz 2 1 3.62548 GHz 26.62 dém gk down 9,63 MHz
T1 1 3.620125 GHz 1.42 dBm nd8 26.00 dB T1 1 3.620165 GHz 0.87 dBm nde 26.00 d&
T2 1 3.620615 GHz 1.45 dBm Q factar 374.4 T2 1 3.620795 GHz 1.54 dBm Q factar 376.5
L )i J - L )i J
Date: 12.MOV.2020 18:12.03 Date: 12.M0V.2020 15.0513
o
pectrum vJ Spectrum =
Ref Level 30.00 dem  Offset 33.00 e = RBW 300 krz Ref Level 30.00 dBm  Offset 33.00 & = RBW 300 kHz
o att 3D dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT e At 30dE BWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [[prre =
MY 1 27.94 dBm| Ao ALY 02 dem|
L U 52 T L . T
200 s Y 3.6275970 GHz| 20 dBm 4.6271180 GHz|
] ndg 26.00 de| ff ndg \ 26.00 dB
By 9.590000000 MHZ By 9.590000000 M}
10 10 dm:
| actor 378.3) 2 o 3
f Q fact 378, ¥ Q factor 1 378,
o i . i
i 1 |
10 -+ -10 d8m -
/ /
- [T e e 20 BB T T
-a0
-0 a0
50 -50 dém
-0 &0
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pis Span 20.0 MHz
Marker marker
Type | Ref | Trc| X-value | Y-volue | Function | Function Result | Type | Ref | Trc| X-value | Y-ovalue | Function | Function Result |
M1 1 3.527597 GHZ 27.94 dBm nd8 down 9.50 MHz ML 1 3627118 GHz 29.02 dém b down .50 MHZ
T1 1 3.620208 GHz 2,88 diém ndg 26.00 dB. TL 1 3620205 GHz 3.88 dBm ndd 26.00 dB.
T2 1 3.629795 GHz 2,31 deém Q factor 378.3 T2 i 3629795 GHz 2.168 dBm Q factor 378.2
[ )i ] £ L It -

Date: 12.MOW 2020 12.05:44

Date: 12M0V.2020 11:44.47

TEL: 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 10MHz / 64QAM

Port 1

Port 2

Cate: 12.MOV.2020 18:2201

G c=
Spectrum v hd J
Ref Level 30,00 dem  Offset 33.00 db e RBW 300 kHz Ref Level 30.00 dbm _ Offset 33.00 db & RBW 300 bz
o Att 308 SWT  12.6ps @ VBW  LMHz  Mode Auto FFT e att J0dE SWT 126 ps @ VBW 1MHz  Maode Auto FFT
SGL Count 100/100 SGL Count 1004100
[0 1Pk Max [0 17K Max
o Y| R 27.12 dim| N M1[1] 26.34 dBm|
s AT | - o -, 3.6230820 GHz] s P s NNy -werw— ™ 3.6223630 GHz|
f ndB .L 26.00 dBj [ nde. dB
10 ! B 9.610000000 MHe] o [ By \ 9.670000000 MHz
™ Q factor ‘ 377.0| I Q factor | 974.6/
o ¥ . ;} ¥
\ / |
-10 dém + -10 T
15 . 7
20,48 S = s
-30
-40 -40
-50 50 df
80 50
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3635 GHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result Type | Ref | Tre| X-value | ¥-value | Function | Function Result |
ML 1 3.623082 GHz 27,12 dBm ndk down 9.61 MHz M1 1 3.622363 Gz 26.34 dBim i down .87 Wiz
T1 1 3.620205 GHz 2,07 dam nds 26.00 0B T L 3.620145 GHz 0.45 dbm nds 26,00 db
T2 1 3.620815 GHz 1.14 dém Q factor 377.0 T2 1 3.628815 GHz 0.51 dam Q factor 374.6
L Il ) ] L ), ] ]

Date: 12 NOV 2020 145616

Port 3

Port 4

Date: 12 NOV. 2020 12:01:35

=
o . poctram =
RefLevel 30,00 dém  OFfset 33.00 OB e RBW 300 kHz Ref Level 30.00 dBm  Offset 33.00 d& = RBW 300 bz
o att 0GR SWT 12545 @ VBW  1MHz  Mode Auto FFT o At 30 0B SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 17k Max
Mi[1] p 26.26 dBm)| MI[1 26.42 dBm|
— e . A = . -
. | O 8210940 or ‘ AL e A .6215230 GHZ|
7 nd8 26.00 dB| = ! ndg \ 26.00 de|
m Qfactor L a74.4) 0 .!‘ Q factor | 376.1
o L = o : -
[ | / \
) /
-10 di 10 di
/ hat f
- J
2pclem ~ =& N 20.dhm——— S S T
30d a0
a0 d a0
S0 -s0
60 df 60 di
CF 8.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz |
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | |__vvale | Function | Function Result |
M1 1 3.621024 GHz 26,26 deém ndB down 9.67 MHz ML 1 21523 GHz 26.42 dBm nde: down 9.63 MHz
T1 1 3.620145 GHz 0.23 dém ndé 26.00 di T 1 3.620185 GHz 51 dBm ndg 26.00 dB
T2 1 3.629815 GHz 0.18 dem qQ factor 3744 Tz 1 3.629815 GHz -0.31 dBm q factor 376.1
L N ] TITHIN %8 L )| J -

Date: 12 NOV.2020 11.48:33

TEL: 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / 256QAM

)
pectrum o
Ref Level 30.00 dam Offset 33.00 & = RBW 300 iz Ref Level 3005550 T e T
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At I0dE SWT 1265 @ VBW  LMHZ  Mode Auto FFT
SGL Count 1007100 5L Countt 100/100
(@ 1Pk Max [@1PF Marx
~ M1[1] ~ 28.23 dBm| ST
S P s e ) N 5
20 d8m ! e 36214840 GHz . [ r AL 3.6240810 Grg
J‘ ndB \ 26.00 dB)| ’,I 26.00 48]
Bw 9.750000000 MHZ| 3
10 e ' 9.730000000 MHZ|
" ny Q factar i a71.4) 10 7 @ factor a72.5
ad o {
[ \ /
-0 E
+ C 10 7
di - v
R0 deR e -20.48m—— Vs P
30 =30 di
40 d -40 d
S0 =50 di
-60 o -60d
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz ) 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
[ 3.621484 GHz 28.23 dém ndE down 9.75 MHz M1 1 3624081 GHz 25.16 dBm ndB down 9.73 MHz
T1 1 3.620085 GHz 2.00 dém nde 26.00 dB 11 1 2620185 GHz 0,44 dém nd@ 26.00 dB
T2 1 3.629635 GHz 2.04 dém Q factor 3714 T2 L 3.629895 GHz 1.08 dBm Q factor 372.5
L )t ) - { ) ]
Date: 12.N0V.2020 16:26.39 Date: 12 NOV. 2020 14:54:12
‘I o
Spectrum = pe 1 i
Ref Level 30.00 0bm  Ofset 33.00 96 = RBW 300 iz RefLevel 30,00 dém  Offset 33.00 Gb @ RBW 300 Kz
fo ALt 30dB SWT 12,6 s @ VBW 1 MHZ  Mode Auto FFT [ ALt 30de SWT 126ps @ VBW 1 MHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
| O @17k M
ML 26.63 dbm)| P MID X . 26,90 abm|
st N AN T AL = 3.6285560 GH| di A% T 3.6287360 GHZ]
20 dBm 20 P
7 ndp 26.00 dB| ! ndB \ 26.00 dg|
L By 9.750000000 MHz] 10 By | 5.710000000 MHZ
Ladem q factor 372.9) afact "
¥
LE! o | 1
\ \
0d |
\ J \
=i A= VAT A | 20dem—] > = mp—
30 30 d
0 40 di
S0 S0
60 60 di
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type| Ret | e Xuahe | vvale _| Functlon | Fupetum Prl | Type | Ref | Tre | Xovolue | Y-value | Function | Function Result |
L L 2628556 Giiz 20.63cbm | b down 9.73 Mz M1 1 3.628736 GHE 26,90 dom | nde down 971 Mz
i i semis o 121 dem e ELL T YT YT .50 chm T
LE: H Seasns o 0.5z dern Q factar 2728 T2 1 3.529835 GHz 1.12 dam q factor 373.7
T -
L JL J L Dj )| ]
Date: 12 NOWV 2020 1158 44 Date: 12 NOV.2020 11:51.18
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / QPSK
Port 1 Port 2

m =
Ref Level 30.00 dam  Offset 33.00 A6 @ RBW 300 knz Ref Level 30.00 dam  Offset 33.00 A6 @ RBW 300 knz
o At 0de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o Aut 0de SWT  189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Max (@ 1P Max
. ” f‘VN‘”lF " 28.38 dBm)| . At M1 mM1[1] i 27.16 dBm)|
- S WVERhALn 3.6194060 GHe| J— SIS N o U g o fndy 0 3.6249600 GHy]
ndB ) 26.00 dB| f‘ ndB 26.00 dB)
B 18.701000000 MHZ| B 18.7681000000 MHz
10 dg 10 dg
" Q factar 5 193.5] " } Q factor 193.0)
ad L ad ! %I
-10 : -10 ‘I i
N PTaY ) A A !
e dimetV ST WAL 20 AT s T e
a0 a0
40 df -and
-50 -50
£0d £0d
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre X-value Y-value Function Function Result Type | Ref | Tre X-value Y-value Function Function Result
ype | | | | | | | ype | | | | | | |
M1 T 3.618406 GHz 28.38 dém | ndB down 18.701 Mz M1 T 3.62496 Griz 27.16 dém | ndB down 18,781 Mz
T1 1 3.615600 GHz 2.07 dBm ndg 26.00 dB T1 1 3.615560 GHz 0.83 dBm ndg 26.00 d8
T2 1 3.634311 GHz 4.03 dBm Q factor 193.5 T2 1 3.634351 GHz 2.33 dBm Q factar 183.0
L )i J - L )i J

Date: 12.NOV.2020 16:37.42 Date: 12.NOV.2020 13:50.40

Port 3 Port 4

m pectrum
Ref Level 30.00 dam  Offset 33.00 A6 @ RBW 300 knz Ref Level 30.00 dam  Offset 33.00 A6 @ RBW 300 knz
o At 30dE SWT  19.9ps @ VBW 1MHz  Mode Auto FFT o At 0dE SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
N - " R 27.04 dBm) " Y NITETR .50 dBm]
20 dam [T T 3.6304350 GHz| J— VALt Al LAY A 3.6256790 GHz|
26.00 dB| nds 26.00 d)
B 18.741000000 MHZ| B 18.741000000 MHz
10 d8; 10 d8;
i oy Q factar )\_ 193.7| i Q factor : 193.5]
ad 7 ad ¥
/ | | |
-10 4 . -10 f T
/ / \
s N - p A v
= -2 R o —
a0 a0
40 df -and
S0 S0
£0d £0d
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 T 3.630435 GHz 27.94 dbm e down 18.741 Mz M1 T 3.625678 GHz 28.50 dBm e down 18,741 Mz
T 1 3.615648 GHz 1.39 dem nds 26.00 d8 T 1 3.615608 GHz 2.38 dem ndls 26.00 d8
T2 1 3.634391 GHz 2.94 dBm Q factor 1937 T2 1 3.634351 GHz 1.83 dam Q factar 183.5
)i J - L )i J -

Date: 12.NOV.2020 12:31:19 Date: 12.N0V.2020 11.38.36
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / 16QAM

Port 1

Port 2

Date: 12.NOV.2020 142804

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
Ay R 7.56 dBm| M L 27.12 dBm}
VA A 3.61726880 GHZ| WA Ay W, 3.6301950 GHz]
/ y \
20 dsm ndB \ 26.00 dB| 20 dsm ndB \ 26.00 db|
Bw 18.781000000 MHZ| Bw 18.661000000 MHz
10 dem Q factar 1 192.6} 10 dem Q factor J: 194.5]
- e -
| |
-0
\
L \
- ) T
-30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 1 3.617286 GHz 27.56 dém ok down 18.761 MHz 2 1 3.630195 GHz 27.12 dém gk down 18,661 MHz
T1 1 3.615560 GHz 2.44 dBm nd8 26.00 dB T1 1 3.615640 GHz 1.25 dam nde 26.00 d&
T2 1 3.634351 GHz 0.03 dém Q factar 152.6 T2 1 3.634311 GHz 1.55 dBm Q factar 154.5
L )i J - L )i J
Date: 12.MOV.2020 16:45.29

Port 3

Port 4

Date: 12.NOV.2020 112834

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
1 Al A ML 27.75 dBm| . i ] [ITEr I . 27.67 dBm}
20 dam T s M 3.6166480 GHZ| 20 dam el Vs —‘,"\p; SALPELY 3.6201250 GHz]
ndB 26.00 dB| ndB 26.00 dg|
Bw 18.701000000 MHZ| Bw 18.661000000 MHz
10 d8; 10 d8; \
" Q factor o 193.4 " Q factor % 194.0f
04 ! 04 {l
-10 ] -10 .
ARRR g o T / P
a0 a0
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 3.616648 GHz 27.75 dém ok down 18.701 MHz 2 1 3.620125 GHz 27.67 dém gk down 18,661 MHz
T1 1 3.615640 GHz 0.61 dBm nd8 26.00 dB T1 1 3.615640 GHz 0.72 dBm nde 26.00 d&
T2 1 3.634351 GHz 2.54 dBm Q factar 153.4 T2 1 3.634311 GHz 3.02 dém Q factar 154.0
)i J [ )i ] a
Date: 12.NOV.2020 12.48.33

TEL: 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / 64QAM

Port 1 Port 2

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
- X M 26.00 dBm| Iy 26.51 dBm]
o0 dom A oA, FAAS oy W 3.6244810 GHz| 20 dam W M Pl e 3.6309540 GHz
" ndB 26.00 dB| ] ndB : 26.00 dB)
Bw 18.701000000 MHZ| Bw 18.621000000 MHz
10 d8; 10 d8;
" I Q factor 193.8 " Q factor 195.0f
Th 5
od
Y
| -0
b A
A AT and A
T EE v vy L WPy
-30 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 1 3.624481 GHz 26.00 dém ok down 18.701 MHz 2 1 3.630854 GHz 26.51 dBm gk down 18,621 MHz
T1 1 3.615640 GHz -1.55 dBm nd8 26.00 dB T1 1 3.615689 GHz 1.55 dBm nde 26.00 d&
T2 1 3.634351 GHz 0.45 dBm Q factar 153.5 T2 1 3.634311 GHz 1.17 dBm Q factar 195.0
L )i J - L )i J

Date: 12.NOV.2020 16:51.01 Date: 12.N0V.2020 143520

Port 3 Port 4

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
. P - Mgy 26.87 dBm)| n l,\ M1[1] . 27.58 dBm|
2 dom Vapn YA ol ey AT 2.6206440 GHz - P AAAI A VA 46036710 G
] ndB { 26.00 dp)| nds \ 26.00 dg|
! Bw 18.701000000 MHZ| Bw 18.741000000 MHz
10 d8 } 10 d8
m IL Q factor l 193.4) m Q factor 1 193.9)
o di T o di ‘l
| | J |
-0 \ -0 |
B X [
o n
L 7 I T
a0 a0
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 1 3.620644 GHz 26.47 dbm ok down 18.701 MHz 2 1 3.633671 GHz 27.58 dém gk down 18,741 MHz
T1 1 3.615689 GHz 2.06 dBm nd8 26.00 dB T1 1 3.615640 GHz 0.31 dBm nde 26.00 d&
T2 1 3.634351 GHz 174 dBm Q factar 153.6 T2 1 3.634351 GHz 2.23 dBm Q factar 1933
) ) - — ) -

Date: 12.NOV.2020 125311

Date: 12.NOV.2020 10:45.40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / 256QAM

Port 1

Port 2

m =
Ref Level 30.00 dam  Offset 33.00 A6 @ RBW 300 knz Ref Level 30.00 dam  Offset 33.00 A6 @ RBW 300 knz
o At 0de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o At 0de SWT  189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Max (@ 1P Max
N M{'II\ 26.64 dBm)| .1,:\”. ) mi[1] 27.39 dBm)|
[ [ranenfua 3.6218430 GHz| . P, P e U R 3.6178870 GHZ]
20 dam f nda 26.00 dB) 20 dam | ndi 26.00 dBj
Bw 10.661000000 MHz | Bw 18921000000 MHz
10 dg 10 dg
" ) Q factar 1 194.1 " [ Q factor 192.2)
od z od “
l \ JI
-10 7 -10 i
o aVAIfiPs i . /
7 S R B A T |, T Py
a0 a0
40 df -and
-50 -50
£0d £0d
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result
M1 T 3.621843 GHz 26.64 dBm e down 16.661 Mz M1 T 3.617867 GHz 27.39 dBm e down 18,821 Mz
T1 1 3.615640 GHz 0.18 dBm ndg 26.00 dB T1 1 3.615560 GHz 1.17 dBm ndg 26.00 d8
T2 1 3.634311 GHz 2.26 dBm Q factor 194.1 T2 1 3.634391 GHz 1.87 dam Q factar 192.2
L )i J - L )i J
Date: 12.NOV.2020 17.00:10 Date 12.NOV.2020 14:45:10
= ]
v trum a2
Ref Laval 30,00 dem  OFfset 33.00 08 = RBW 300 kHz Ref Lovel 1005 B T W T
o At 3003 SWT 18945 @ VBW 1MHz  Moda auta FFT L DB GWT 189y @ VBW  1WHE  Mode Auto FFT
SCL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
_ ) WMLl 26.00 abm| 5570 dom
. R s s A, A 96167280 GHz R 3.6167680 GHz]
ndi \‘ 26.00 dB)| L T 26.00 dB)|
Br 18.781000000 MHz| | 18.081000000 MHz|
10 1
Q factor 1 192.6 10d Q factor ‘4 190.5
¥ 7
0 : a ‘ !
) | | |
-10 - : o J
= A AP S T A
-30 dBm
and 40 dem
-50 dém =0
60 40
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Crarker Marker - ]
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Tre | X_valug | ""'"':’Ed 1 *“';"‘:1“" 1 Funciion Rosult
M1 1 3.616728 GHz 26.09 dBm B down 1T M1 1 3.616760 GHz 26.70 dbm B, down 18981 Mrz
T i 3.615609 GHz 0.57 dém nd8 26.00 de P L 2.61545 GHz 0.6 dém (e 6.00.08
T 3.6344 GH: 2 dBn
T2 1 3.634391 GHz 0.24 dem Q factor 1926 Z L ERELS Lz dm actor L.
' ]
[ T ] ™) L JU J

Date 12 NOV 2020 12:5758

Cate. 12 MOV 2020 10:38.32

TEL: 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / QPSK
20MHz + 20MHz (Port 1 + Port 3)

Ref Level 35,00 dem  OFfset 16.00 GB @ RBW 500 kHz

o ALt 35ds SWT  189ps @ VBW 3 MHz  Made Auta FFT
SGL Count 100/100

[@ 1k Max

D201 239 as)
39.1610 MHz|

et . [T N L) 1.07 dBm|
i ] W | 3.6054200 GHZ]

1l
\l IL
T +

30 dby

P YAV b\ e

60 o

CF 9.625 GHz 1001 pts
marker
Type | Ref | Tre | X-valus | w-value |__Function__| Function Result
ML 1 3.60542 GHz -1.07 dém
pz| M1 39.161 MHz -2.39 0B

Span B0.0 MHz

j*\ J Ready EECEEEEEER ) 4
Date: 19.0EC 2022 18:23:15

20MHz + 20MHz (Port 2 + Port 4)
(Sroctom | =)

RefLevel 35.00 dém  Offset 16.00 d@ & RBW 500 kHz

o Att 35d8 SWT  18.9ps @ VBW 3 MHz  mode Auto FFT
SGL Count 100/100
(@ 1Fk Max _I
T 52[1] 1.55 aB|
E ] 39.2410 MHz|
o1 25.530 dem T

51 dBm)|
3.6054200 GHz|

20 deém

o ""‘wn,n-wm

L AR oy

7
WA o L
M,

-40 dax

-50 d8

-60 dam

CF 9.625 GHz 1001 pts Spon B0.0 MHz

Marker

Type | Ref | Tre | X-value | Y-valug | Function | Function Result |
M1 1 3.60542 GHZ -2.51 dBm
D2 M1 1 39.241 MHz 1.55 d8

Date 19 DEC.2022 183525

TEL: 408 9043300 Page Number 1 A48-15 of 129



ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 16QAM

20MHz + 20MHz (Port 1 + Port 3)

T =)

Ref Level 35.00 dém  Offset 16.00 dB = RBW 500 kHz

b At 35de SWT  13.0ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1004100

[@ 17k Max

4 [ Mi[1] 0.77 dBm|
. ] 1l ALY |t o | A ARF e 1.61d8)

el
v 39.0010 MHZ]

|
0 il

0 D2 0,579 den 1—‘

0 | 1l

T

ol Ty

W g,

A LtV

&0

CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker

Type | Ref | Trc| X-value 1 Y-value | Function Function Result

ML 1 3.6055 GHz 0.77 dam

D2 M1 1 39.001 MH2 -1.61 d8

Cate: 18 DEC 2022 181653

20MHz + 20MHz (Port 2 + Port 4)

Ref Level 35.00 dBm  Offset 16.00 GB & RBW 500 kHz

fo ALt 35de SWT  189ps @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100

[erFa:

30 dem

I D2[1] -2.98 dB|
39.1610 MHz

1.14 dBm|
6054200 GHz|

D1 25010 . . —
20 derr P FEWENUTS PSS

10 dBm

=
e
o Vg | e T, LN
am A et i,
a9
50 d
-60
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 360542 GHz 114 dém
02 M1 1 39.161 MHz -2.98 di
L JU Ready 4

Date 19.DEC 2022 18:41:27

TEL: 408 9043300 Page Number 1 A48-16 of 129



ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 64QAM
20MHz + 20MHz (Port 1 + Port 3)

Ref Level 35.00 dbm  Offset 16.00 OB w RBW 50D kHz
ko Att 5 0B SWT  18.9pus @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100

@17k Max _I
00 52(1] 357 aB|

01 25.750 dam 39.0810 MHZ|

25.750 der -

20 e I Lo | per A e )  -4.03 dam|
/ l | N | 3.6054200 GHz|

|
10 |

a
a
&
3
B

Vil

CF 3.625 GHz 1001 pts Span §0.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function Function Result |
ML 1 3.60542 GHz ~4.63 dBm
p2| Mil 1 39.081 MHz 4.57 db

Date: 19 DEC 2022 182628

20MHz + 20MHz (Port 2 + Port 4)

Spectrum [““J
Ref Level 35.00 dém _ Offset 16,00 dB & RBW 50D kHz

e art 35ds SWT 1895 @ VBW  3MHZ  Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

D2[1] 0.07 dB}
39.1610 MH]

(AN oy N WA TR .43 dBm|

2008 f ) 1 LAR pom 3.6054200 GHz]

;

10 8 -

|

— .. ]
o I
T

1 1
e Lt o

CF 3.625 GHz 1001 pts Span B0.0 MHz
marker
Type | Ref | Trc | X-value | ¥-value | Function
ML T 3.60542 GHz ~5.43 dém
pz| Mi 1 39,161 MHz -0.07 di.

Function Result |

[ )i ] Ready [T ) P

Date 18 DEC 2022 18:45:32

TEL: 408 9043300 Page Number 1 A48-17 of 129



ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 256QAM

20MHz + 20MHz (Port 1 + Port 3)

Spectry =l
Ref Level 35.00 dem  Offset 16.00 0B = RBW 500 bz

o art 35de SWT  18.9ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100

| O

[ D2[1] 2.25 af
39.1610 MHz|

30 dBm

4.53 dBm|
\| 9.6054200 GHz]

L 24.760 dem— r o | P M
20 dem e o MR,

10 dBm: f l J
[ i |
Lol I f

n
S Wb

- Sor,

40

GF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
[ 1 3.60542 GHz 4,53 dem
Dz Ml 1 39,161 MHz 2.25 di

L JL J Ready [ [ At ]

Date; 19.0EG 2022 1830:43

20MHz + 20MHz (Port 2 + Port 4)

Ref Level 35.00 dém  Offset 16.00 OB & RBW G0D kHz

o Att 35d8 SWT  18.9yus @ VBW  3MHZ  Mode Auta FFT
SGL Count 1007100

(@ 175 Max

D2(1] -0.80 dB
39.1610 MHz]
r T +.29 diim|

i 3.6054200 GHz|

o I
04 }

M1[1]
S

At

-0

-50 dem:

60 dBm

CF 8.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result |
M1 1 360542 GHz 4,29 dBm
D2l M1l 1 39,161 MHz -0.80 di

Date: 18 DEC 2022 18 49:08
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

Occupied Bandwidth

Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 10 MHz
Conducted Port 1 2 3 4
Mod. QPSK 8.991 8.951 8.991 8.931
Mod. 16QAM 8.991 9.031 8.951 8.951
Mod. 64QAM 8.991 8.971 8.971 9.011
Mod. 256QAM 9.011 8.951 9.011 9.031
Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 20 MHz
Conducted Port 1 2 3 4
Mod. QPSK 17.902 17.982 17.902 17.902
Mod. 16QAM 17.942 17.942 17.902 17.862
Mod. 64QAM 17.982 17.982 17.942 17.902
Mod. 256QAM 17.902 17.862 17.902 17.942
Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 20MHz + 20MHz
Conducted Port Port 1 + Port 3
Mod. QPSK 38.121
Mod. 16QAM 38.201
Mod. 64QAM 38.201
Mod. 256QAM 38.041
Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 20MHz + 20MHz
Conducted Port Port 2 + Port 4
Mod. QPSK 37.962
Mod. 16QAM 38.121
Mod. 64QAM 38.361
Mod. 256QAM 38.041

TEL: 408 9043300 Page Number 1 A48-19 of 129



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 10MHz / QPSK

Port 1

Port 2

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30de SWT  126p: @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
T X, MIL1] 27.30 dBm| 27.89 dBm}
1 e JLEY
20 dsm [ T N 3.6246400 GHz| o0 dom 3.6229020 GHz|
Occ Bw 8.991008991 MHz| T Occ Bw B8.951048951 MHz|
10 dém 10 dém |
o di o di r
/ /
-10 L -10 !
/ / \
" N Py » / \
20BN = ;R0 88m — T ey v
a0 -30
40 d -0 d
50 50
-60 df -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.62464 GHz 27.30 dBm 2 1 3.62290Z GHz 27.43 dém
T1 1 3.6205045 GHz 21,42 dBm Oce Bw £.091008391 MHz T1 1 3.6204645 CHz 21,37 dém Oce Bw B.051048051 MHz
T2 1 3.5204955 GHz 20.13 dBm T2 1 3.6204156 GHz 20.23 dBm
L )i J - L )i J -
Date: 12.MOV.2020 16:28.20 Date: 12.M0V.2020 15.08.06
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30de SWT  126p: @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
] 27.69 dBm| - TEY ST 27.70 dBm}
A LAt o Wi =S
20 dom AN T 3.6278570 GHz| J— i e’ > o 3.6277370 GHe]
T Occ Bw 8.991008991 MHz OccBw \ 8931068931 MHz
10 dém { 10 dém :
]
o f o -
] 4 /
/ \ )
-0 7 T -0 ;
L -
= AT Talee e e
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.627857 GHz 27.63 dém 2 1 3.627737 GHz 27.70 dém
T1 1 3.6205045 GHz 21,53 dBm Oce Bw £.091008391 MHz T1 1 3.6204845 GHz 21,39 dBm Oce Bw B.031068031 MHz
T2 1 3.5204955 GHz 21.05 dBm T2 1 3.6204156 GHz 20.91 dBm
)i J [ )i ] a

Date: 12.NOV.2020 12.09.21

Date: 12.NOV.2020 11:40.53
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
PR S 28,27 dBm x Wi - 756 dBi]
J— ¥ MR "‘: 3.6213640 GHz| J— AVt ™ ‘J“v 32 3.6227220 GHe]
\ 5.991008991 MHz Occ Bw ! 9.030969031 MHz
10 dém 1 10 dém 4
| / |
LEl ¥ 0 t
3 [ \
-0 -0 f
T \
e -, i At O, di
2 - y Nlle e ~ T
-30 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc X-value ¥-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
ype | | Tre | | | | | ype | | Tre | | | | |
2 1 3.621364 GHz 28,27 dém 2 1 3.622722 GHz 27.56 dBm
T1 1 3.6204845 GHz 22,30 dBm Oce Bw £.091008391 MHz T1 1 3.6204645 GHz 21.14 dBm Oce Bw 0.030060031 MHz
T2 1 3.6204755 GHz 21.82 dém T2 1 3.5204955 GHz 20.15 dBm
L )i J - L )i J -
Date: 12.M0V.2020 18.18.37 Date: 12.M0V.2020 15.04.53
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
e M 27.22 dBm| g% Sy PN - 27.96 e
J— ey G 3.6246200 GHz| J— ¥ < \ 3.6258190 GHe]
] Occ Bw y 8.951048951 MHz i OccBw 8951048951 MHz
10 dém 4 10 dém J’
[ /
o ! o f -
-0 | -0 | }
i 7 A
B / \ B J \
| /20 dam = = = 2o demT = e
a0 a0
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.62462 GHz 27.22 dém 2 1 3.62561% GHz 27.96 dém
T1 1 3.6204845 GHz 20.21 dBm Oce Bw B.051048351 MHz T1 1 3.6205045 GHz 22,20 dBm Oce Bw B.051048051 MHz
T2 1 3.6204356 GHz 19.75 dbm T2 1 3.6204555 GHz 21.90 dém
)i J - L )i J -
Date: 12.M0V.2020 12.05.29 Date: 12.M0V.2020 11:44.23
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
X 27.78 dBm| X ML 27.06 dBm}
SaEAT L VRPNV ~ T ~ A Mo
J— 3.6222630 GHz J— i e R e R AV e 3.6241810 GHe]
Occ Bw 8.991008991 MHz [ OccBw Y 8971028971 MHz
10 dém 10 dém 4
| i \
ad u ad i
\ A
-10 | -10 |
e ey
VN _ . W
“ah 20 M=
-30 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.622263 GHz 27.78 dém 2 1 3.624181 GHz 27.06 dém
T1 1 3.6205245 GHz 21,63 dém Oce Bw £.091008391 MHz T1 1 3.6205245 GHz 21,31 dém Oce Bw 8.071028971 MHz
T2 1 3.5205155 GHz 22.05 dBm T2 1 3.5204955 GHz 20.72 dBm
L )i J - L )i J -
Date: 12.M0V.2020 18:21:30 Date: 12.M0V.2020 14:55.58
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
_NMET o~ 28.14 dBm)| L~ M1[1] _ 27.29 dBm)|
NN WSS ey 3.6266780 GHz| Bkl ™ 2 3.6224430 GHz]
20 dem ! 20 dem Y
7 Occ Bw 8.971028971 MHz T OccBw Y 9.010989011 MHz
10 dém 10 dém | 4
o di o di / \
-10 -10 : A
<20 R = < = 7 ; T Sy
a0 a0
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.626676 GHz 28,14 dém 2 3.622443 GHz 27.23 dém
T1 1 3.6205045 GHz 21,89 dBm Oce Bw £.071028971 MHz T1 1 3.6204845 GHz 20,54 dBm Oce Bw 0.010989011 MHz
T2 1 3.5204755 GHz 21.83 dBm T2 1 3.5204955 GHz 20.21 dBm
)i J [ )i ] a
Date: 12.N0V.2020 12,0057 Date: 12.M0V.2020 11.48.08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / 256QAM

Port 1

Port

2

Date: 12.NOV.2020 1626814

Date: 12.NOV.2020 145248

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126p: @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
JNTES) ~ 27.66 dBm| x R - 26.68 dBm]
- it 3.6223430 GHz| T AN P € 3.6219830 GHe]
20 dBm 20 dBm
7 Occ Bw \ 9.010989011 MHz OccBw | 8951048951 MHz
10 dém t T 10 dém
ad I | ad
/ |
-0 . -0
o S ANy T . v W
-30 -30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.622343 GHz 27.66 dém 2 1 3.621983 GHz 26.68 dbm
T1 1 3.6205245 GHz 21.76 dBm Oce Bw 0.010980011 MHz T1 1 3.6205245 GHz 19.56 dém Oce Bw B.051048051 MHz
T2 1 3.5205355 GHz 22.27 dBm T2 1 3.5204755 GHz 13.43 dBm
L )i J - L )i J -

Port 3

Port 4

Date: 12.N0V.2020 115828

Date: 12.NOV.2020 1150.56

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
N Ml _ 26.15 dBm| Ko T 26.64 dBm]
J— A NN TN 3.6212640 GHz| J— i e AV A 3.6230020 GHz|
Occ Bw 9.010989011 MHz OccBw 9.030969031 MHz
10 dém T 10 dém
od l od
-0 \L -0 +
\ /
i = A\ o / %
S oy —— |28 — g =T
a0 a0
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.621264 GHz 26.15 dBm 2 1 3.623002 GHz 26.64 dém
T1 1 3.6204645 GHz 21,59 dBm Oce Bw 0.010980011 MHz T1 1 3.6204845 GHz 21,59 dBm Oce Bw 0.030060031 MHz
T2 1 3.6204755 GHz 20.03 dBm T2 1 3.5205155 GHz 22.23 dBm
)i J [ )i ] a
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / QPSK

Port 1 Port 2

Er =

Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 0dE SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
il " 27.97 dBm| e Tl o M1l 26.84 dBm}
J— pVak il e T 3.6281170 GHz| J— bl Y e YA A WP 3.6194460 GHz]
f Occ Bw \I 17.902097902 MHz| f Occ Bw \ 17.982017982 MHz
10 dém | t 10 dém !
“ ad | !
|
A CUAV G AT p | .
2R Ly wer
-30 -30
40 d 40 d
0 50
0 o 0 o
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 3.628117 GHz 27.97 dém 2 1 3.618446 GHz 26.64 dém
T1 1 3.616009 GHz 23,66 dBm Oce Bw 17.002097902 MHz T1 1 3.616009 GHz 21,59 dBm Oce Bw 17082017982 MHz
T2 1 3.6339111 GHz 21.42 dBm T2 1 3.633991 GHz 23.33 dBm
L )i J - L )i J -
Date: 12.M0V.2020 18:37.12 Date: 12.MOV.2020 13.48.06
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 0dE SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
o IR X s 27.64 dBm| o AT MIph 28.07 dBm}
20 dam i o, oy 3.6326320 GHz| J— I ot 3.6248800 GHz|
T Occ Bw | 17.002097902 MHZ| f OccBw \ 17.902097902 MHz
10 dém | i 10 dém t
i t T
od f ! od ! |
-10 o+ \L -10 f :
P Y.V M s e - N poten_od YAVl SAV. WL
a0 a0
40 d 40 d
50 50
0 o 0 o
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.632632 GHz 27.64 dém 2 1 3.62488 GHz 28.07 dém
T1 1 3.616009 GHz 23,41 dBm Oce Bw 17.002097902 MHz T1 1 3.616049 GHz 24,31 dBm Oce Bw 17.002007902 MHz
T2 1 3.6339111 GHz 21.73 dBm T2 1 3.633951 GHz 22.43 dBm
)i J - L )i J -
Date: 12.M0V.2020 12.30.44 Date: 12.N0V.2020 11:38.23
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / 16QAM

Port 1

Port 2

Date: 12.NOV.2020 16:45.05

Date: 12.NOV.2020 14.:27.48

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  189ps @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
1 . 27.60 dBm| T Mi[1] 26.98 dBm]
e N S N, Thndir, " o r e T
R T 3.6248000 GHz| P ran Y e W A Y 3.6221230 GHz|
20 dem / ! ; 20 dem 3 ! !
’ Occ Bw 17.042057942 MHZ| f OccBw | 17.942057942 MHz
10 dém 10 dém
T i |
od { od { !
] ] |
-0 -10 1
N A I \
AWV YA _— i / A
=0 v v
-30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 3.624B GHz 27.60 dém 2 1 3.622123 GHz 26.93 dbm
T1 1 3.616049 GHz 23.08 dBm Oce Bw 17.042057942 MHz T1 1 3.616049 GHz 21,20 dBm Oce Bw 17042057042 MHz
T2 1 3.633991 GHz 24,90 dBm T2 1 3.633991 GHz 23.34 dBm
L )i J - L )i J -

Port 3

Port 4

Date: 12.NOV.2020 12:48.14

Date: 12.N0V.2020 112814

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  189ps @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
P VTR A T 28.03 dBm| N N [N i 26.84 dBm}
] ""J\'\f‘ e AS P MmUY 3.6172080 GHz| 7 o MY el A A ’(‘, 3.6328720 GHz
20 dem ! ! 20 dem J t B
i Occ Bw \I 17.902097902 MHz| Occ Bw | 17.862137862 MHz
10 dém v 10 dém Ir \‘
o f’ o ! \.
-0 f -0 I
/ o Py | A \ "
£ Rt T 20, e e o — -
30 a0
40 d -0 d
50 50
-60 df -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.617208 GHz 28.03 dém 2 1 3.63267Z GHz 26,64 dbm
T1 1 3.6160880 GHz 23,90 dBm Oce Bw 17.002097902 MHz T1 1 3.616049 GHz 23,21 dBm Oce Bw 17.B62137862 MHz
T2 1 3.633991 GHz 23.24 dBm T2 1 3.6339111 GHz 22.36 dBm
)i J [ )i ] a
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
" mi[1] 26.52 dBm| . ML ¥ 26.40 dBm]
- PP A WA f 3.6205240 GHz| J— LS e g el ot N e g 3.6311540 GHz|
Occ Bw 17.982017982 MHz| f Occ By ‘ 17.982017982 MHz
10 dém f 10 dém T
i |
od | i od { -
-0 - T -0 | \
- Y | \
R N Y A A " .
& - AR G P ey
-30 -30
40 d -0 d
50 50
60 df -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.620524 GHz 26.52 dbm 2 1 3.631154 GHz 26.40 dBm
T1 1 3.616009 GHz 22,91 dBm Oce Bw 17.082017982 MHz T1 1 3.616009 GHz 20.49 dBm Oce Bw 17082017982 MHz
T2 1 3.633991 GHz 22.13 dBm T2 1 3.633991 GHz 21.21 dBm
L )i J - L )i J -
Date: 12.N0V.2020 16.48.56 Date: 12.NOV.2020 14:34.48
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At SWT  189ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
PN 27.13 dBm| T - ML[1] 26.30 dBm}
20 dom Ll A VAR 3.6198850 GHz - ¥ A NS e S 3.6166480 GHz]
Occ Bw l 17.942057942 MHz| ] Occ Bw 17.902097902 MHz
10 d8m i 10 d8m !
ad J‘ | ad "
-10 a -10 e
/ J
T AR TR R i A~ o
a0 a0
40 d -0 d
50 50
60 df -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.610885 GHz 27.13 dém 2 1 3.616648 GHz 26.30 dBm
T1 1 3.616009 GHz 22,63 dBm Oce Bw 17.042057942 MHz T1 1 3.616049 GHz 22,39 dBm Oce Bw 17.002007902 MHz
T2 1 3.633951 GHz 23.72 dBm T2 1 3.633951 GHz 20,86 dBm
)i J [ )i ] a
Date: 12.NOV.2020 12,5255 Date: 12.M0V.2020 10,4517
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
T 26.33 dBm| T1 Mi[1] " 26.41 dBm]
AL 3.6246000 GHz| Find R 3.6189660 GHz
20 dsm Occ Bw | 17.002097902 MHzZ| 20 dam ] OccBw | 17.862137862 MHz
|
10 dBm ! 10 dBm ! L
T J T
ad ! \‘ ad +
! |
-10 l § -10 i f
J
b oot [ SN Y . b
T s e A AR
-30 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.6246 GHz 26.33 dBm 2 1 3.618966 GHz 26.41 dém
T1 1 3.616009 GHz 22,51 dBm Oce Bw 17.002097902 MHz T1 1 3.616049 GHz 22,55 dBm Oce Bw 17.B62137862 MHz
T2 1 3.6339111 GHz 22.73 dBm T2 1 3.6339111 GHz 21.27 dém
[ T ) = [ T ) =
Date: 12.M0V.2020 16:58.21 Date: 12.MOV.2020 14.44.38
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
T Mi[1] T 25.61 dBm| T Mi[1] X 26.79 dBm]
20 dem e ki Vit Akttt P 3.6174880 GHz| 20 dem A s B ksl i VA R Y 4"V 3.6331120 GHz]
| Occ Bw \I 17.902097902 MHz [ Occ Bw | 17.942057942 MHz
10 d8m f T 10 d8m ‘f T
|
ad H ad i )
| , | ~
\ f
o il LNV J
AN = T TR, — = Vo
30 a0
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Mark
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.617486 GHz 25.61 dém 2 1 3.63311Z GHz 26.73 dém
T1 1 3.616049 GHz 22,63 dBm Oce Bw 17.002097902 MHz T1 1 3.616049 GHz 20.93 dBm Oce Bw 17042057042 MHz
T2 1 3.633951 GHz 22.03 dBm T2 1 3.633991 GHz 22.53 dBm
) ) - — ) -
Date: 12.M0V.2020 12.57.32 Date: 12.M0V.2020 10.38.30
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ssamonias. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / QPSK

20MHz + 20MHz (Port 1 + Port 3)

Ref Level 35.00 dém Offset 16.00 0B @ RBW L Mrz

b it SR SWT 1idps e VBW 3N Made kulo FFT
SGL Count 100/100
(e
g o
el 9.6431420 GHz|

e 98.121978122 MHz|

- o AV e
-30 dem
-40 dBém
50 dem
60 dBm
GF 5.625 GHz 001 pts Span 80.0 MHz
Marker
Type | Ref | Tre| X-value |___¥wvale | Function | Function Result |
M1 1 3.643142 GHz 29.63 dém
T1 1 3.6058991 GHz 23.56 dBém Occ Bw 38.121878122 MHz
T2 1 3.644021 GHz 23.94 dBém

Cate 19.DEC 2022 182212

20MHz + 20MHz (Port 2 + Port 4)

[r:m
Ref Level 35.00 GBm  Offset 16.00 db = RBW 1 MHz
o At 358 SWT  1l.4ps @ VBW 3 MMz Mode Auto FFT
SGL Count 1007100
[0 17k Max
- Mi[1] 27.04 dBm|
- 3.6414640 GHz|
Eg PN
el B, a0 37.962037962 MHz|
20 dom ¥ - .
10 f i '
, |
T
| i
~10 dBm- ‘
\
20 dim 7 M —
PP e R SVAR
-30 dBm
-0 dam
50 dam
50 i
CF 5.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc| X-value |___v-value | Function | Function Result |
ML 1 3.641464 GHz 27.04 dBm
T 1 3,6061369 GHz 21.23 dém Gee Bw 37962037962 MHz
1z 1 3.6441009 GHz 22.16 dBim

Cate: 18 DEC 2022 18:37:56
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LTE Band 48 / 16QAM
20MHz + 20MHz (Port 1 + Port 3)

=

RefLevel 35,00 dim  Offset 16.00 06 w RBW 1 Mz

e att 35dE SWT  11.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

- M1 1 26.77 dbm)
A 3.6418630 GHa}
Hoew S Ty 38.201798202 MHZ]

W

20 di

s

CF 3.625 GHz 1001 pts

Marker

Type | Ref | Tre | X-value |___v¥-value | Function |
M1 1 3.641863 GHz 26.77 dBm

Span 80.0 Mz

Function Result |

T1 1 3.605878 GHz 21.13 dém Oce Bw

38.201798202 MHz
T2 1 36441808 GHz 21.68 dém

Date 18 DEC 2022 17:47:12

20MHz + 20MHz (Port 2 + Port 4)

Spectrum a2
RefLevel 35.00 dBm  Offset 16.00 0B & RBW 1 MHz
o att 35 OB SWT 1145 @ VBW 3MHz  Mode Autc FFT
SGL Count 100/100
@1Fk Max
C 7 dBrm|
30 dam- 1101] 7 dBr
N . 0 GHz|
e P B E o
20 dbm B 3 __38.121878122 MHZ|
1
10 | \
0 dBm !
1
I
[ P
-0
=0
-0
GF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 3.63515 GHz 25.57 dbm
1 1 3.6058192 GHz 22.32 dBm occ Bw 38.121678122 MHz
T2 1 3 6439411 GHz 20,58 dBr
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SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FG200510001A

LTE Band 48 / 64QAM

20MHz + 20MHz (Port 1 + Port 3)

Spe 1

[m
RefLavel 3500 dBm  Offset 16.00 d& & RBW L MHz
e At 35 0B SWT  114ps @ VBW 3 MHz
SGL Count 100/100
[@1Fk Max

Mode Auto FFT

™
0 T

52 dBm|
1.6300450 GHz|
38.201798202 MHz|

i 11T

i SUTI—

50 dam

60 dam

CF 3.625 GHz 1001 pts Span 80.0 MHz

Marker

Type | Ref | Tre | X-value 1
M1 1

¥-valua | Function |
3.639945 GH2 27.52 dBm

Ty 1 3.6058991 GHz 21.01 dEm Occ Bw 38.2017098202 MHz
T2 1 3.6441009 GHz 21.65 dBm

Function Result |

Date: 19 DEC.2022 18.27:15

20MHz + 20MHz (Port 2 + Port 4)

Ref Lavel 35.00 dém Offset 16.00 d& & RBW 1 MHz

= At 3B BWT 114 ps @ VBW 3 MHz
SGL Count 100/100

e

Mode Auta FFT

27.07 dim|
36414640 GHz|
38.361638362 MHz|

50 of

-60 dam

GF 3.625 GHz

Marker

Type | Ref | Trc | X-value |
M1 1

1001 pts Span 80.0 MHZ

¥-value |__Function |
27.07 dBm
21.80 dBm Occ B
23.10 dBm

Function Result |
(5 1
12 1

38,361638362 MHz

(LU
Date: 19.0EC. 2022 18:46:15
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